FCC TEST REPORT

EROATOMN LAB.

Report No.: FR6N2811

* Test Mode : Mode 6
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.

Date: 2006-12-12

Level {dBuv.in) ) -
80

FCC.CLASS B
wof—
3
2
g 30 4. 138, 192, 246. 300
Trace: (Discrete) Freguancy (WHz)
Site : BCHOG-HY
Condition : LF-ANTOS 1121 HORIZON TAL
EOT : Mohbile Phone
Powex ;12 0WVac =
Iodel : FReMZll
Mcde ¢ 1lg Tx_Chl1:24620Hz
Flane - E2
Diata Bate : 54
Over Limit Readintenna Cable Preamp Ant Tahle
Freq Lewel Limit Line Level Factor Loss Factor FPos Pos Remark
Wiz dBu¥/m dB dBuV/m  dBu¥V  dB/m dB dB e deg
1 30.0 Z1.26 -18.74 40,00 32.22 19.66 0.84 31.46 crone --- Peak
) 231.7 22,03 -Z23.97 46,00 39.54 11.18 2.23 30.93 o --- Peak
3 293.0  23.20 -20.74 46,00 40,52 13.08  2.61 30.95 --- --- Peak
i Level {dBuVin) i L Date: 2006-12-12
FCC.CLASS B
40
2 3
@ 300 4440. 580, 720, 860, 1000
Trace: (Discrete) Fregaancy (WHz)
Hite : BCHOE-HY
Condition : LF-ANTIS 11210 HORIZONTAL
EOT : Mohbile Fhone
Fowsx o 1 0WVac0H=
Todel : FEENZR11
Made © g T Chl1:462MH=
Flane : K2
Diata Rate ;54
Over Limtt Readlntenna Cable Preanp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Fos Remark
Wiz dBu¥/m dB dBuV/m  dBu¥V  dB/m dB dB e deg
1 300.0 29,58 -16.42 46.00 44.67 13.21 Z2.63 30.93 100 233 Peak
2 804 .5 27.10 -15.90 46.00 3Z2.19 Z20.4%  4.80 30.38 --- --- Peak
3 992.3 28.52 -25.48 54.00 3Z.50 21.18  5.11 30.27 --- --- Peak
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sonronine. FCC TEST REPORT Report No.: FR6N2811
Level (dBuVim) . -7 Date: 2006-12-12
17

3

1, FCC/CLASS B
5 :
59 - { FCC CLASS-B (AVEG)
: WM
g 1000 1400, 1800, 2200, 2600, 3000

Trace: (Discrete) Frequency (WHz)

Dite : IACHIGHY
Condition : HF-ANTOR0410 HORIZONTAL
EOT : Mobile Phone
Powex : 120V H=
Micdel : FRaN211
Mcde : 1lg To_Chll24620Hz
Flane : E2
Diata Rate - 54
Over Limtt Readintenna Cable Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
Wiz dBu¥/m dB dBuV/m dBu¥V  dB/m dB dB c deg
1 2364.0 50,16 -Z3.84 74.00 51.60 30.24 3.73 35.42 100 0 Peak
2 2364.0 38.0% -15.92 54,00 39.53 30.24 3.73 35.42 117 65 Average
3@ 2462.0 9770 9. .07 30.29 3.84 33.49 100 0 Peak
4 @ 2462.0 90 .62 91.99 30.29 3.84 35.49 117 65 bverage
5 | 2483.5 69.90 -4.10 74.00 T1.26 30.28 3.86 35.51 100 0 Peak
[ @ 2483.5 o179 221 54.00 53.15 30.28 3.86 35.01 117 b5 Average

Remark: #3 and #4 Fundamental Signal

Level {dBuVin) Date: 2006-12-13

97

FCCCLASS-B

FCC CLASS-B (AVG)

49W

9 3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Frequenty (Mki)

Bite : DBCHGHY

Clondition : HF-ANT-DE0410 HORIZONTAL

EOT : Mobile Phone

Power 1 20Vack0Hz

Modal : FR.ENZ11

Mode s 11g T Ch1124620Hz

Flane : B2

iata Rate ;54
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EROATOM LAR.

FCC TEST REPORT

Report No.: FR6N2811

Level {dBuVin)
97

Date: 2006-12-13

FCC CLASSB

P PR T I T e ————y 01 W SR A E] N

49 MM
e 6000 6600. 7200. 7800. 8400. 9000
Trace: (Discrete) Frequency (Miz)
Site : BCHOG-HY
Clondition . HF-ANT-0R040 HORTZOH TAL
EOT : Mohile Fheme
Power : 1 20Vac0H=
Medel : FRENZ11
Mode : 11g T Chl1 24620 H=
Flane : E2
Tiats, Rate ;54
o Level (dBu\im) B B Date: 2006-12-13
FCC CLASSB
- - e 1 3
49
¢ 9000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete) Frequency (MHz)
Site : BCHOGHY
Clondition : HF-ANT-DE410 HORIZCNTAL
EOT - Mohbile Phone
Fower 1 20Vacf0H=
Medel : FRENZ11
Mede : 11g T Ch11 24620
Flane : E2
Thats Fate . 54
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SPORTOM LAR. FCC

TEST REPORT

Level {(BuVin)
a7

Report No.: FR6N2811

Date: 2006-12-13

FCC/CLASS-B

Mﬁ

19
% 12000 12600. 13200. 13800, 14400, 15000
Trace: (Discrete) Frequency (MHz)
Site : DGCHOGHY
Clondition : HF-ANT-DEH10 HORIZONTAL
EOT : Mohbils Phone
Powex 1AWV acEH=
Model : FR.ENZ11
Mede : 11z T Ch11:462MHz
Flane : B2
Data Rate ;54
i Level {aBuvimn) Lrate: 2006-12-13
FCCCLASS-B
M
49
g 15000 15600. 16200. 16800, 17400, 18000
Trace: (Discrete) FreuEnty (NI
Bite : DBCHEHY
Clondition : HF-ANT-DE0410 HORIZONTAL
EOT : Mobile Phone
Power 1 20Vack0Hz
Modal : FRENZ11
Mode : g T Chl124620Hz
Flane : B2
Diata Rate o]
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Level {dBuVin)
17

Date: 2006-12-12

FCC CLASS-B

59 FCC CLASS-B {AVG)
B e T e e
e 24835 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Frequency (Mz)
Site : (BCHOG-HT
Condition : HF-ANTDE0410 HORTZON TAL
EOT : Mohile Fheme
Powex : 12 0WVac 0z
Tulodel ;. FR6M2211
Mcde ¢ 1lg Tx_Chl124620EHz
Flane : E2
Diata Rate : 54
Over Limit Readlntenna Cahle Preamp Ant Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
Wiz dBu¥/m dB dBuV/n  dBu¥  dB/m dB dB ci deg
1! 2483.5 69,90 -4.10 74.00 T1.26 30.23  3.86 35.51 100 0 Peak
2 m 2483.5 51.79 -2.21 54.00 53.15 30.28 3.86 35.51 117 65 Average
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wamonie. FCC TEST REPORT Report No.: FR6N2811

= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

& Lewvel ((BuW/m}) & TR Date: 2006-12-12
FCC CLASS-B
40 S S—
3
2
o 30 84. 138. 192. 246. 300

Trace: (Discrete) Frequency (MHz}

e . GCHOG-HY
Clondition - LF-ANT(951121) VERTICAL
EIT : Mlohile Fhone
Foovex 1 120V a A0H=
Wodel . FR é6N2811
Mode o g T Chll 2460 He
Flane : B2
Diata Fate ;54
Over Limit HReadintenna Cable Preamp tnt Table
Freq Lewel Limit Line Level Factor [Loss Factor Fos Pos Remark
MHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB Cil deg
1 30.0 24.66 -15.34 40.00 35.62 19.66  0.84 31.46 ez --- Peak
2 231.7 23.93 -22.07 46.00 41.44 11.18 2.23 30.93 — --- Peak
3 2060 31.69 -14.31 46.00 47.57 12.56  2.50 30.96 100 256 Peak
% Level (dBuVim) Date: 2006-12-12
FCC CLASS B
0
1 2 e
° 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency {Mkiz)
Site - [BCHOG-HT
Condition - LF-ANTO51121) VERTICAL
EUT : Mohbile Fhome
Fonvrex 1 120V 0Hz
Model . FEaM2a1l
Mode 11z T Chll 2460 He
Flane o P
Data Rate ;54

Over Limit Readintenna Cable Preamp int Tahble
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark

WHz dBu¥/u dB dBu¥/m  dBu¥  dB/m dB dB ci deg

l 532.4 27.35 -18.65 46.00 36.68 17.76  3.63 30.75 --- --- Peak

2 894 .3 27.34 -18.66 46.00 32.43 20.490 4.80 30.38 --- --- Peak

3 992.3 28.12 -25.88 54.00 3Z.10 Z21.18 5.1l 30.27 --- --- Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

A Level (dBuVin) Date: 2006-12-12
3
FCC CLASS-B
59 ~ FCC CLASS-B (AVG)
o 1000 1400, 1800, 2200. 2600. 3000
Trace: (Discrete) Feeguency (MHz)
ite : BCHOE-HY
Comdition : HF-ANTOAMI0 VERTIC AL
EUT : Motdle Fhone
Foowex 120V aeci0H
Model . FR GNZ311
Mode o 11z T Chll 2460 H=
Flane o]
Drata Rate : 54
Over Limit HReadfntenna Cahle Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBuV/u dB dBuV/m  dBu¥V  dB/m dB dB ci deg
1 2348.0 50.03 -Z3.97 74.00 51.51 30.24 3.71 35.4Z2 100 0 Peak
& 2342.0 37.87 -16.13 54.00 39.35 30.24 3.71 353.42 100 90 Average
3@ 24620 100 .40 101779 30,29  3.84 35.49 100 0 Peak
4@ 24620 90.30 al.67 30.29 3.84 35.49 100 90 Awverage
5| 2483.5 6R.52 4.4 74.00 T0.88 30.20  3.86 35.51 100 0 Peak
6@ 2483.5 51.35 -2.65 54.00 52.71 30.20 3.86 35.51 100 90 hverage
Remark: #3 and #4 Fundamental Signal
97 Lewvel {dBuvim} Lrate: 2006-12-13
FCC CLASS-B
FCC CLASS-B{RVG)
# WWWWMMNMMMW
e 3000 3600, 4200, 4800, 5400, BGO00
Trace: (Discrete) Frequency (WHz)
Bite : BCHOE-HTY
Cemdition : HF-ANTARMI0 VERTICAL
EUT : Motile Phone
Fouex 120 WacblHz
Model : FE eNZ&11
Mode 1z T Chll240 0 He
Flane : Ed
Dits, Bate ;54
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wamonie. FCC TEST REPORT Report No.: FR6N2811

i Lewvel {dBuVim) - Date: 2006-12-13

FCC CLASSB

iAo e L O Ao B (AVG)

o 6000 6600, 7200, 7800, 8400. 9000
Trace: (Discrete) Frequency (MHz}
Site . BCHE-HY
Cendition . HF-ANT-0R0410 VERTICAL
EUT : Mohile Phone
Femre + 1 A0 WaeA0H=
Madel . FRéNZa11
Mede - 1z T Ch1124600 e
Flane LoE2
Diata Rate 54 } o
o7 Level {dBuVim) Date: 2006-12-13
FCC CLASS B
ko, e = s T a3
19
o 9000 9600, 10200. 10800, 11400. 12000
Trace: (Discrete) Frequency (MHz)
Site . BCHG-HY
Condition . HF-ANT-0R040 VERTIC AL
EOT : Motile Phone
Foowax 1 X0 WaeA0Hz
Medel . FR.éNzz11
Mede o g T Chll24620 e
Flane iy
TDhats, Rate .54
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Level {dBuVin)
a7

Date: 2006-12-13

FCC CLASS-B

Mm

49
o 12000 12600. 13200. 13800, 14400. 15000
Tinee: (isestt Frequency (MHz)
Hite ;. BCHGHY
Condition . HP-ANT-DE0410 VERTIC AL
EUT . Mokile Fhems
Fempe + 1 A WanA0H=
Miodsl . FE 6N2811
Mods o g T Ch11 24600
Flane o P
Diata Rate ;54
i Lewvel (dBu\im) B Date: 2006-12-13
FCC CLASSB
19
‘ 15000 15600. 16200. 16800, 17400. 18000
Trace: (Discrete) FEsHeny (W)
Hite ;. BCHGHY
Condition . HP-ANT-DE0410 VERTIC AL
EUT - Mohile Fhome
Femre + 1 A0 WaeA0H=
Madel . FReNz211
Mode - 1z T Ch1124600 e
Flane LoE2
Diata Rate . 54
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Site
Comdrtion
EUT

Fower

Diata Rate

1!
2@

.54

Remark: There is no more obviousl spurious emission except the listings above.

A Lewvel {dBuVim) Date: 2006-12-12
FCC CLAS‘S-B
59 FCC CLASS-B (AVG)
L eV et Y =
o 24835 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Hesqueny (Il
- (GCHG-HT
. HF-ANT-DEM10 VERTICAL
: Mohbile Fhome
1 120V e 0Hz
. FE &N2211
: 1lg Ti_Chl1;2462MHz
D E2
Over Limit Readintenna Cable Preamp int Tahble
Freq Level Limit Line Lewvel Factor Loss Factor FPas Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥  dB/m dB dB ci deg
2483.5 63.3Z2 -4.483 74,00 7T0.88 30.20 3.86 35.501 100 0 Peak
2483.5 51.35 -2.65 54.00 52.71 30.20  3.86 35.51 100 o0 hwverage
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wamonie. FCC TEST REPORT Report No.: FR6N2811

* Test Mode : Mode 7
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
g Lewvel {(BuV/im} Date: 2006-12-06

FCC CLASS-B

40

9 30 84, 138. 192, 246, 300

Trace: (Discrete) Frequency (ki)

Bite : GCHOE-HT
Condition : LF-ANTES1121) HORIEON TAL
EOT : Mohile Fhone
Poayex 2 120 H=
Model ;. FReNz1l
Mcde . BT Tx CHO0:240ZME=
Flane . B2
Diata Rate . DHS
Over Limit HReadintenna Cahle Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
WHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1 @ 197.1 28.71 -14.79 43,50 48.27 9.32 Z.14 31.02 100 0 Peak
2@ Z3l.1 30.19 -15.81 46.00 46.3% 12.29 2.43 30.92 100 0 Peak
3@ 206.5 33.853 -12.15 46.00 49.02 13.13 Z2.62 30.94 100 0 Peak
o Lewvel ((BuW/im) . - Date: 2006-12-06
FCC CLASS B
10 i - - - T T 1 23
o 300 440. 580. 720, 860. 1000

Trace: (Discrete) Frequency {Mkz)

Gike o BCHDHY

Condition . LE-ANT@51121) HORIZONTAL
EOT : Mohile Fhone
Fowex o 1AW lH=
el . FRENZ211
Mcde . BT T CHOO:40MH=
Flane . B2
Data Rate . DHS
Over Limit Readintenna Cable Preamnp int Table
Freq Lewel Limit Line Lewvel Factor Loss Factor Fos Pos Hemark
MHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB CiL deg
1@ 789.3 38.05 -7.95 46.00 44.26 19.7Z2  4.58 30.50 100 0 Peak
2 @ 880.3 3Y.21 -8.70 46.00 42.46 20.39 4.95 30.30 100 0 Peak
[3a@ 880.4 3821 -7.790 46.00 45.35 20.45 4.98 30.38 100 32 Peak |
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

i Level (dBuv/mj) Date: 2006-12-06
FCC/CLASS-B
59 FCC CLASS-B{AVG)
il X
e b And
o 1000 1400, 1800, 2200, 2600, 3000
Trace: (Discrete) Freuency (Mhz)
Bite : BCHOE-HT
Condition . HF-ANTOEI0 HOREEONTAL
EOT : Mohile Fhone
FPoayex o 120 H=
Madel : FRGNZI1
Mcde . BT Tx CHO0:240ZME=
Flane : B2
Diata Rate . DHS
Over Limit Readintenna Cable Preamp int Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB ciL deg
1 2337.8 4871 -25.20 74,00 50018 30.24  3.69 35.40 100 0 Peak
2 2337.8 38.06 -15.94 54.00 39.54 30.24 3.69 35.40 100 68 hverage
3@ 2402.0 84 .65 86.07 30.260 3.77 33.40 100 0 Peak
4 @ 2402.0 82 .60 84,053 30.26  3.77 33.46 100 68 Average
3 2494 .0 42 .57 -25.43 T74.00 49,92 30.30 3.88 35.53 100 0 Peak
6 @ 2494 .0 38.18 -15.82 54.00 39.53 30.30 3.88 35.53 100 68 Average

Remark: #3 and #4 Fundamental Signal

Lewvel {dBuV/im}
a7

Date: 2006-12-06

FCC CLASS-B

FCC CLASS-B {BVG)

R I e e e g e e e i e i) KR

¢ 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) ey (]
e : BCHOeHY
Condition . HF-ANT-DE410 HORIZONTAL
EUT : Motile Phone
Fovex + 10 WanA0H=
hiodel : FR N2zl
Mode : BT T CHOO; 4N H=
Flane : Ed
Diata Rate : DHS
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Level (dBuv/mj)
a7

FCC CLASS-B

e ey EOE CLASE R IAVG)

49 M
o 6000 G600, T200. 7800. 8400. 9000
Trace: (Discrete) ey ()
Hite : GCHOSHY
Condition - HF-ANT-DR0410 HORIZONTAL
EUT - Mohile Fhone
Frowex + 10 AHE
hiodel . FR N2l
Mede : BT T CHOO240 0 H=
Flane . E2
Diata Fate . DHA
&% Lewvel {(BuW/im}) . Date: 2006-12-06
FCC CLASS-B
A s Pt et =
49
. 9000 9600, 10200, 10800, 11400, 12000
Trace: (Discrete) Freguency (Mhz)
Bite : BCHOE-HTY
Cemdition : HFE-ANTAOAM10 HORIZOHNTAL
EUT : Motdle Fhone
Fowex » 10 WaeblHz
hodel : FReNZall
Mods - BT T CHOO0:2402MH=
E2
Diata Fate LHS
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womonme. FCC TEST REPORT Report No.: FR6N2811

Date: 2006-12-06

Lewvel {(BuV/mj
a7

FCC CLASS-B

M%

49
‘ 12000 12600, 13200, 13800. 14400. 15000
Trace: (Discrete) Frequency (hz)

Hite : BCHOHY
Comdition ; HF-ANTAD60410 HORIZCONTAL
EUT : Mlohile Fhone
Fowex o 1A WaclH=
hiodel : FR N2zl
Mode : BT T CHOIO240 M H=
Flane : Ed
Diata Rate : DHS

i Lewvel {(BuV/im} Date: 2006-12-06

FCC CLASS-B

FCC CLASS-B {AVG])

49

9 15000 15600. 16200. 16800. 17400. 18000

Trace: (Discrete) Frequency (M)

Site . BCHEHY

Clondition - HF-ANTDEM10 HORIZONTAL

EUT : Mohile Fhone

Foex : 1 WablHz

Model : FRGNZ811

Mode : ng Toe_CHOO240EMHz

Diats Rate CHS
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Lewvel ((BuV/im})

17

Date: 2006-12-06

FCC CLASS-B

59

FCC CLASS-B{AVG)

o 2310 2326. 2342, 2358. 2374, 2390
Trace: (Discrete) R ey ()
Site - IGCHDE-HY
Clondition . HF-ANT-D60410 HORIZONTAL
EIT : Mobile Fhone
Foovex 1 120 e 0H=
Mcdal : FE EN2211
Mcde : BT Tx CHOOZ240MHz=
Flane . B2
Data Rate . DHS
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Level Factor Loss Factor Pos Pos Remark
MHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB ciL deg
1 2337.8 42.71 -25.29 74.00 50.18 30.24  3.69 35.40 100 0 Peak
A 2337.8 38.06 -15.94 54.00 39.54 30.24 3.69 35.40 100 62 Average
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wamonie. FCC TEST REPORT Report No.: FR6N2811

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.

go LEVe! (4BuVim) Date: 2006-12-06
FCC CLASSB
wp— |
1 3
;
050 84. 138. 192. 246. 300

Trace: (Discrete) Frequency (ki)

Bite : GCHOE-HT
Condition : LF-ANT(OR1121) VERTICAL
EOT : Mohde Fhone
Poayex o 120 H=
el . FRENZ211
Mode : BT T CHIO240 0 H=
Flane : B2
Diata Fate ;. DHS
Over Limit Headintenna Cable Preamp int Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
MHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB Cil deg
1@ 197.1 32.28 -11.22 43.530 51.84 9.32 Z.14 31.02 100 0 Peak
Z 206.6 Z7.66 -15.84 43.50 46.81  9.70  2.17 31.03 100 0 Peak
3@ 296.5 32.85 -13.15 46.00 48.02 13.15 2.62 30.94 100 0 Peak
g Lewvel {(BuW/m} Date: 2006-12-06
FCC CLASS B
40 T T T 123
L 300 440. 580. 720. 860. 1000

Trace: (Discrete) Frequency (Wiz)

Gike o BCHDEHT

Condition . LF-ANT@51121) VERTICAL
EOT : Mohile Fhone
Foweax o AW H=
el . FRENZ211
Mcde : gé['Tx_CHJ:U;Bm-ﬂ{z
Data Rate CHS
Over Limit HReadintenna Cable Preamp int Table
Freq Level Limit Line Level Factor Loss Factor Fos Fos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1@ 339.4 33.89 -10.11 46.00 45,12 17.83 3.68 30.74 100 0 Peak
2@ 47,8 37.11 -8.80 46.00 46.20 17.92  3.72 30.73 100 175 Peak
3@ 556.9 35.92 -10.08 46.00 44.88 12.02 3.75 30.72 100 0 Peak
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sonronine. FCC TEST REPORT Report No.: FR6N2811
Lewvel ((BuW//im) . - Date: 2006-12-06
17
i
FCC CLASS-B
59 FCC CLASS-B {(AVG)
T
e e
o 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Feeguency (0Hz)

Bite : DRCHDEHY

Cremdition : HF-ANT-0R0410 VERTIC AL
EOT : Matile Fhone

Fomwer 1 1 20Wae/alHz

Mdel : FR.ENZ311

Mede : BT T CHOO0 2402 H=
Flans : B2

Liata Fate . DHS

Over Limit Headintenna Cable Preamp int Table
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark

HHz dBuV/m dB dBu¥/w  dBu¥  dBE/m 4B dB clit deg

2340.6 48.58 -25.42 74.00 50.05 30.24
2340.6 38,16 -15.84 54.00 39.64 30.24

1 35.42 100 0 Peak
STl 35042 100 228 hverage

2402.0 82.33 §3.98 30.26 T 35.46 100 28 Average
2402.0 87 .48 g8.90 30,27 . 100 0 Peak
2494 .0 48,62 -25.38 74.00 49.97 30.30 .28 35.53 100 0 Peak

T s [
[= R = = =]
L L o o L T

i

b |

L

Cn

I

=

2494 .0 38,19 -15.81 54.00 39.54 30.30

Remark: #3 and #4 Fundamental Signal
o Lewvel {((Buv/m) .

.88 35.53 100 28 MAverage

Date: 2006-12-06

FCCCLASS-B

FCC CLASS-B{RVG)

49M

¢ 3000 3600. 4200. 4800. 5400. 6000

Trace: (Discrete) Hequency (k)

Site . BCHEHY

Condition . HF-ANTDRMI0 VERTICAL

EUT . Mohile Fhone

Fowex » 10 WaeblHz

Model : FRENZ11

Mode - BT Tx CHO:40MH=

Flane : B2

Diata Rate . DHS
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Lewvel {(BuV/im}
a7

FCC CLASS-B

WWWWMMT ‘lm,—.&[m

MW
19
o 6000 6600, 7200, 7800. 8400. 9000
Trace: (Discrete) Feequency (hz)

Site . BCHEHY

Clondition : HF-ANTDBM410 VERTICAL

EUT : Mickile Fhone

Fomvex + 1AW anb0H=

Model : FR6NZ11

Mode : BT Te CHIO:240EMH=

Flane T B2

Diata Rate . DHS

o Level {(tIBuV/m) . - Date: 2006-12-06
FCC CLASS-B
" T T E 5 i
49
° 9000 9600, 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (MHz)

Site : DGCHDEHY

Clendition . HF-ANT-DSM10 VERTICAL

EOT : Mohile Fhone

Fovex 120 anb0H=

Medel FR ENZ211

Mede BT Tee CHOOZ402Hz

Flane E2

Liatta Rate CH5
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Level (dBuv/mj)
a7

FCC CLASS-B

FCC CLASS-B {AVG)

19
° 12000 12600. 13200. 13800. 14400, 15000
Trace: (Discrete) HEfneney (Mhz)
Site . GCHGHY
Condition . HF-ANT-D60410 VERTIZAL
EOT : Mohile Fhone
Fowex o 1A WaclH=
el . FRENZ11
Mcde . BT T CHOO:40MH=
Flane : B2
Dada Rate . DHS
s Lewvel (dBuW/im) - Date: 2006-12-06
FCC CLASS-B
59 FCC CLASS-B{AVG)
. 2310 2326. 2342, 2358. 2374. 2390
Trace: (Discrete) HEfRenEy Mh]
Site . GCHGHY
Condition . HF-ANT-D60410 VERTICAL
EUT - Mohile Phome
Foowex 120V A0H=
Medel FE EHz211
Mode BT T CHOO; 24020 Hz
Flane E
Data Rate CHS
Over Limit Readintenna Cable Preamnp int Tahble
Freq Lewel Limit Line Level Factor [Loss Factor Fos Pos Remark
MHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB ciL deg
1 2340.6 48,38 -Z5.42 74.00 50.03 30.24  3.71 35.42 100 0 Peak
2@ 2340.6 38.16 -15.84 54.00 39.64 30.24 3.71 35.42 100 28 bverage
Remark: There is no more obvious spurious emission except the listings above.
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FCC TEST REPORT

EROATOMN LAB.

Report No.: FR6N2811

* Test Mode : Mode 8
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
40 Level (dBu\/m}) ) S - Date: 2006-12-06

FCC CLASS- B
o} —+ | |
| EWMJU
. 30 a4. 138. 192. 246. 300
Trace: (Discrete) HEmeney (b
St - GCHG-HY
Condition . LF-aNT@51121) HORIZONTAL
EOT : Mohile Fhone
Foayex o 120N 0H=
Mcdal . FREN2211
Mcde : BT Tx_CHI%2441MHz
Flans . E2
Data Rate . DHS
Over Limit HReadbntenna Cable Preamp int Table
Freq Lewel Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/im dB dBu¥/w  dBu¥ dB/m dB dB Clil dep
1@ 197.1 28.32 -15.1% 43.00 47.88 09.32 Z2.14 31.02 100 0 Peak
2@ Zal.1 30,33 -15.67 46.00 46.53 12.29 2.43 30.92 100 0 Peak
3@ 206.5 33.81 -12.19 46.00 48.98 13.15 2.62 30.94 100 0 Peak
80 Level {dBuVin) Date: 2006-12-06
FCCCLASS-B
40 [ [ [ [ - - 1 43
0 300 440. 580. T720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : BCHEHY
Clondition - LF-ANT(S1121) HORIZON TAL
EUIT : Mobile Phome
Fonvex 1 120V a0 Hz
Mcdel . FEEN2211
Mcde . BT Tu CH39:241MHz
Flane : E2
Data Rate . DHS
Over Limit HReaddntenna Cable Preanp int Table
Freq Level Limit Line Lewvel Factor Loss Factor Fos Pos Remark
Wiz dBuV/m dB dBu¥/m  dBuV  dB/m dB dB Cil deg
1 @ 789.3 36.8% -9.12 46.00 43,09 19.72  4.58 30.50 [i[0] 0 Peak
[Z @ 880.3 38.31 -7.69 46.00 43,55 20.39  4.75 30.39 i3] 78 Peak
3@ 889.4 38.15 -7.8> 46.00 43.29 20.45 4.7% 30.3%8 0o 0 Peak
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Lewvel {(BuW/im})
17

Date: 2006-12-06

FCC/CLASS-B
59 FCCCLASS-B {RVG)
) =]
o 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Fezduency(iphz)
Site : C3CHHY
Condition : HF-ANTOEMI0 HORIEZONTAL
EOT : Mohie Fhone
Foayex o 120 H=
Medel | FRENZ11
cde . BT Tx_CHI%2441MH=
Flane . B2
Diata Fate . DHS
Over Limit HReadintenna Cahle Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Pos Pos Remark
HHz dBu¥/im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1@ 2334.0 49,16 -24.84 74,00 30.63 30.23 3.68 33.40 100 0 Peak
2@ 2334.0 37.96 -16.04 54.00 39.45 30.23 3.68 33.40 100 38 Average
3@ 2441.0 85.51 g86.89 30.28  3.82 35.47 100 0 Peak
4 @ 2441.0  80.67 82.07 30.28 3.82 35.49 100 38 hverage
5@ 2498 .0 42,70 -25.30 74.00 50.05 30.30 3.88 35.53 100 0 Peak
b @ 2498 .0 38,07 -15.93 54.00 39,42 30.30 3.88 35.53 100 38 Average

Remark: #3 and #4 Fundamental Signal
a4 Level (dBu\/m}) )

Date: 2006-12-06

FCC CLASS B

FCC CLASS-B (V)

49WWWWM

¢ 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) R ey (RH:)
Site - WCHG-HT
Clendition . HF-ANT-060410 HORIZONTAL
EIIT - chile Fhone
Foovex 1 10 H=
Model . FR6NZ811
Mode . BT Tu CHI%ZH41 M=
Flans . E2
Dits, Bate . DHS
SPORTON International Inc. Page No. : 148 of 170
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Lewvel {(BuVim}
a7

FCC CLASS-B

e Aot i sttt Al LRSS B BN

o 6000 6600, 7200, 7800. 8400. 9000
Trace: (Discrete) Feequency (hz)
Site . BCHEHY
Clondition - HF-ANTDEM10 HORIZONTAL
EUT : Mohile Fhone
Fomvex + 1AW anb0H=
Model : FR6NZ11
Mode : BT Te CHI%:2441MH=
Flane T B2
Diata Rate . DHS
o Level (dBu\/m}) . T - Date: 2006-12-06
FCC/CLASS-B
ittt . o tar ¥ b= 2
19
. 9000 9600, 10200. 10800. 11400. 12000
Trace: (Discrete) Frequency (MHz)
Site : DGCHDEHY
Clendition - HF-ANT-DE0410 HORIZONTAL
EUT - hiohile Fhone
Fovex » 10 Wanb0H=
Model . FR6NZ11
Mode : BT Te CHI%:2441MH=
Flane : B2
Diata Rate . DHS
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Level (dBuvmj)
a7

FCC CLASS-B

MW

19
‘ 12000 12600, 13200. 13800. 14400. 15000
Trace: (Discrete) HEfneney (Mhz)
Jite ;. BCHGHY
Condition . HF-ANT-DR0410 HORIZONTAL
EOT : Mohile Fhone
Fowex o 1A WaclH=
Madal . FRENZ311
Mode : BT T CH39:2441 MH=
Flane : B2
Diata Rate . DHS
4 Lewvel {(BuVim} Date: 2006-12-06
FCC CLASS-B
MM%
19
. 15000 15600, 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz)
Site ;. BCHGHY
Clondition - HF-ANT-DR0410 HORIZONTAL
EIT : Mlobile Fhone
Foovex 1 120 e 0H=
Modsl . FR BNZ211
Mods . BT T CHI9 2441 MHz=
Flans . E2
Diata Rate . DHS
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wamonie. FCC TEST REPORT Report No.: FR6N2811

Date: 2006-12-05

Level (dBuv/mj)
a7

FCC CLASS-B

FCC CLASS-B {AVG)

49MW‘MM%_W

. 18000 18600, 19200, 19800. 20400. 21000
Trace: (Discrete) R ey ()
Hite : GCHOSHY
Condition : BHF-EHF HOEN HORIZONTAL
EOT : Miohile Fhone
Frowex + 10 AHE
hiodel : FR N2zl
Mede : BT T CHI92441 WH=
Flane . E2
Diata Fate . DHA
& Lewvel {(dBuW/mj Date: 2006-12-05

FCC CLASS-B

FCC CLASS-B (AVG)

49MWMMW~MWW

9 21000 21800, 22600, 23400, 24200, 25000

Trace: (Discrete) Frequency (Mh7)

Gite o BCHDEHY

Clondition : SHF-EHF HORN HORIZONTAL

EUT - Mohile Phone

Poayex + 120 e 0H=

Medel . FE 6N2211

Mrde © BT Tx CH3%:2441MH=

Flane aER

Diatta Rate . DHS
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FCC TEST REPORT

EROATOMN LAB.

Report No.: FR6N2811

* Polarization : Vertical

m The test that passed at minimum margin was marked by the frame in the following table.
Date: 2006-12-06

Level (dBuv/mj)
80

FCC CLASS-B
wof—
3
2
L 30 84. 138. 192. 246. 300
Trace: (Discrete) Frequency (M)
Site . [BCHDG-HY
Clondition - LF-ANT951121) VERTICAL
EIIT : Mobile Fhone
Foovex 1 120V a A0H=
Mcdal : FREN2211
Mcde . BT T CHI%2441MHz
Flane . B2
Data Rate . DHS
Over Limit Readintenna Cable Preamnp int Table
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB il deg
1@ 197.1 32.45 -11.03 43.50 32.02 9.32 Z.14 31.02 100 0 Peak
2@ 2066 Z27.62 -15.88 43.50 4697  9.70  Z.17 31.03 100 0 Peak
3@ 296.5 32.82 -13.18 46.00 47.98 13.15 2.62 30.94 100 0 Peak
g Lewvel {(dBuW/mj Date: 2006-12-06
FCC CLASS-B
40 T2 5
o 300 440. 580. T720. 860, 1000
Trace: (Discrete) Frequency (hz)
Site - GCHGHY
Condition . LF-ANT@51121) VERTICAL
EOT : Mohile Fhone
Poayex 120V e H=
el . FRENZ211
e . BT Tx_CHI%:2441 MH=
Flane : B2
Data Bate . DHS
Over Limit HReadintenna Cahle Preamp int Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB il deg
1@ 339.4 36.48 -9.52 46.00 43,90 17.83 3.68 30.74 100 0 Peak
2 @ 547.8 36.75 -9.25 46.00 45.84 17.92  3.7Z2 30.73 100 12 Peak
3@ 591.9 35.983 -10.02 46.00 44,42 13.38 3.85 30.67 100 0 Peak
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Lewvel {(dBuW/mj
17

Date: 2006-12-06

FCC CLASS-B

59 FCC CLASS-B {AVG)
1 5
o 1000 1400, 1800. 2200, 2600, 3000
Trace: (Discrete) Fremuency (Mhz)
Bite : GCHOE-HT
Condition : HF-ANTOEMI0 VERTIC AL
EUT : Mickile Fhone
Fomvex + 1AW anb0H=
Model . FR aNzail
Mode o BT T CHI92441 M=
Flane aER
Diata Fate . DHS
Over Limit HReadintenna Cable Preamp int Table
Freq Lewel Limit Line Level Factor Loss Factor Faos Pos Remark
HHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB CliL deg
1@ 2358.0 40,65 -24.33 74.00 51.12 30.24 3.71 35.42 100 0 Peak
2 @ 2358.0 38.10 -15.90 54.00 39.57 30.24 3.71 35.42 100 27 bverage
3@ 2441.0 86.83 88,21 30.28  3.82 35.47 100 0 Peak
4 @ 2441.0 81.65 83.05 30.28  3.82 35.49 100 27 bhverage
5@ 2494 .0 42 .90 -25.10 74.00 50.25 30.30 3.88 35.53 100 0 Peak
b @ 2494 .0 38,19 -15.81 54.00 39.534 30.30 3.88 35.53 100 2T Average

Remark: #3 and #4 Fundamental Signal
o Level (dBu\/m}) .

Date: 2006-12-06

FCC CLASS-B

FCC CLASS-B {AVG)

49M

¢ 3000 J600. 4200, 4800, 3400, 6000
Trace: (Discrete) Freguency (MHz]

Site . GBCHEHY

Clendition - HF-ANTDE410 VERTICAL

EUT : Mokdle Fhone

Fovex » 10 Wanb0H=

Medel . FR6NZ11

Mode : BT T CH3%:2441MHz=

Flane : Ed

Diatta Rate . DHS
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Lewvel {(dBuW/mj
a7

FCC CLASS-B

MMMMLM

19 st
° 6000 6600, T200. 7800. 8400. 9000
Trace: (Discrete) Frequency {Miiz)
Site . BCHG-HY
Clondition . HF-ANT-060410 VERTICAL
EUT : Mickile Fhone
Fomvex + 1AW anb0H=
Modsl . FR &N2:11
Mods . BT T CHI924410Hz
Flane . B2
Diata Rate . DHS
e Lewvel ((BuW/m) . - Date: 2006-12-06
FCCCLASS-B
el o - k. ]
19
¢ 9000 9600. 10200, 10800. 11400. 12000
Trace: (Discrete) Heeguery ()
Site - O5CHOG-HY
Clondition - HF-ANT-D60410 VERTICAL
EUT : Motdle Fhone
Foex » 12 0WaclHz
Madsl . FRENz311
Mode . BT T CH39 2441 MHz
Flane . Ed
Diata Rate . [HS
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-06

Lewvel {(dBuW/mj
a7

FCC CLASS-B

FCC CLASS-B {RVG]

49

0

12000 12600,

Trace: (Discrete)

13200, 13800.
Frequency {(MHz)

14400, 15000

Site . BCHEHY
Clondition - HF-ANTDSM10 VERTICAL
EUT © Mohile Fhone
Fomvex + 1AW anA0H=
Medel . FR6N211
Mode : BT Te CHI%:2441MH=
Flane aER
Diatts Rate . DHS
5 Level {dBuvim} Late: 2006-12-06
FCC CLASSB
M
49
¢ 15000 15600, 16200. 16800. 17400. 18000
Trace: (Discrete) Frequency (MHz}
Site . DGCHDEHY
Clondition : HF-ANTDEM10 VERTICAL
EUT : Mohile Fhone
Foex 10 Wac/blHz
Model - FR ENz211
Mode . BT Tx CH392441MHz=
Flane ]
Diats Rate . DHS
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

Date: 2006-12-05

Lewvel {(BuW/mj
a7

FCC CLASS-B

FCC CLASS-B {AVG])

49MMMMVMMWM~WW«W

9 18000 18600. 19200. 19800.

Trace: (Discrete) Frequency (i)

Bite ;. BCHOGHY

Clemdition : SHF-EHF HORN WERTIZAL
EOT : Mohile Phone

Fower 1 20Vac/i0Hz

Medel : FREN2811

Mede : BT T CH39 2441 MH=
Flans a2

Lata Fate ; [HS

Lewvel {(BuW/mj
a7

20400. 21000

Date: 2006-12-05

FCC CLASS-B

FCC CLASS-B {AVG]

49W

9 21000 21800, 22600, 23400.

Trace: (Discrete) Frequency {Miiz)

Hite : BCHOE-HY

Condition : SHF-EHF HOEN VERTICAL
EOT : Miohile Fhone

Fower o 1 20Wae/alHz

Idodel : FReNzall

Mode : BT T CH392441MH=
Flane : B2

Data Fate : DHA

24200. 25000

Remark: There is no more obvious spurious emission except the listings above.

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : DGIBC0129AAA190
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wamonie. FCC TEST REPORT Report No.: FR6N2811

* Test Mode : Mode 9
= Polarization : Horizontal

m The test that passed at minimum margin was marked by the frame in the following table.
&0 Lewvel {(tIBuV/m) . - Date: 2006-12-06

FCC CLASS-B

40

0

30 84. 138. 192. 246. 300

Trace: (Discrete) K ey ()

Site - [GCHDG-HY
Clondition - LF-ANT(951121) HORIZCNTAL
EIT : Mobile Fhone
Foovex 1 120 e 0H=
Mcdal . FEEN2211
Mcde : BT T CHZ2430MHz
Flans . E2
Data Rate . DHS
Over Limit Readintenna Cable Preamnp int Table
Freq Lewvel Limit Line Level Factor Loss Factor Pas Pos Remark
WHz dBuV/in dB dBu¥/m  dBu¥ dB/m dB dB Cil deg
1 197.1 28.80 -14.70 43.50 48,36 9.32 Z.14 31.02 100 0 Peak
A Zal.1 30,22 -15.78 46.00 46,42 12.29 2.43 30.92 100 0 Peak
3 296.5 33.91 -12.09 46.00 49,08 13.15 2.62 30.94 100 0 Peak
i Lewvel (dBuVim) . - Date: 2006-12-06
FCCCLASS B
40 : : : : - - 1 23
0 300 440. 580. 720. 860, 1000
Trace: (Discrete) Heguaney ME]
Site : BCHEHY
Condition LF-ANT(351121) HOREZONTAL
EOT - Mohile Fhone
Pouret s 10 VacA0H=
cdel : FRGH211
Mode : BT T CH72430MHz
Flane K2
Data Rate : DHS
Over Limtt Readintenna Cable Preanmp Ant Tahble
Freq Level Limit Line Lewvel Factor Loss Factor Pas Pos Remark
MHz dBuVin dB dBu¥/m  dBu¥  dB/um dB dB cil deg
1 780,53 37.40 -g.60 46.00 43.60 19.7Z2  4.58 30.30 100 0 Peak
2 g880.3 37.26 -8.74 46.00 42.50 20.39 4.75 30.39 100 0 Peak
3 880.4 37.87 -8.13 46.00 43.01 20.45 4.78 30.3%8 100 1535 Peak
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EROATOMN LAB.

FCC TEST REPORT

Report No.: FR6N2811

Level (dBuVim)
17

Date: 2006-12-06

i
FCCICLASS-B
59 FCC CLASS-B (AVG)
T -
@ 1000 1400, 1800, 2200, 2600, 3000
' Frequency (MHz)
Trace: (Discrete)
Site - BCHGHY
Condition ; HF-ANT-DE0410 HORTZON TAL
EOT : Motile Fhone
Powrer 120 aeMH=
hifodeal FE a1l
Bifode BT Te CHB24A0MHz
Flane B2
Diata, Fate DS
Over Limit HReadintenna Cable Preanp int Tahle
Freq Level Limit Line Level Factor Loss Factor Pas Pos Remark
MHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB cil deg
1 2358.0 4933 -Z4.67 74,00 50.80 30.24  3.71 35.42 100 0 Peak
2 2358.0 38.01 -15.99 54.00 39.48 30.24 3.71 35.42 100 37 bverage
3w 2480.0 80.27 81.63 30.29 3.86 35.51 100 37 bverage
4@ 2480.0 87.94 80,30 30.29  3.806 33.31 100 0 Peak
3 24837 45,12 -8.8% 54.00 46.48 30.29 3.806 35.51 100 37 Average
5] 2483.7 57.16 -16.84 74,00 58.52 30.29 3.86 35.51 100 0 Peak

Remark: #3 and #4 Fundamental Signal
i Level (dBu\/m}) :

Date: 2006-12-06

FCC CLASS B

FCC CLASS-B{AVG)

49

MN

“ 3000 3600. 4200. 4800. 5400. 6000
Trace: (Discrete) Frequency (ki)

Site . MCHMGHY

Cendition . HF-ANT-DE0410 HORIZONTAL

EUT . Mckile Fhone

Foayex o 120V 0H=

Model . FR GNZA11

Mode . BT Tx_ CH% 4800 H=

Flane . B2

Dt Feate : DHS
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woroniss. FCC TEST REPORT

Report No.: FR6N2811

&3 Level (dBuVim) Date: 2006-12-06

FCCCLASS-B

e bt e bt i b GLAS SR LBVG]

] B e

9 6000 6600. 7200. 7800. 8400. 9000

Trace: (Discrete} Frequency (Mz)

Site : IGCHGHT

Clondition - HF-ANT-DE0410 HORIZONTAL

EUT - Mohile Fhone

Fourer + 1 20WVasH0H=

Ilodel : FR&HZ11

Mode : BT Tu CH7EM80MHz

Flane )

Liata. Rate : DHS

e Lewvel (dBuv/m) . - Date: 2006-12-06
FCCCLASS-B
b " mtaehgedh, a0 it d
49
l] 9000 9600. 10200. 10800. 11400. 12000
Trace: {Discrete) Frequency (MHz)

Site : IGCHGHT

Clendition - HF-ANT-DEO410 HORIZONTAL

EUT - Mohile Fhone

Fourer 120 VaeH=

el FR. 6NZ211

Mode BT T CH724800MHz

Flane E2

Diats. Rate DHS
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Level {dBuvim)
a7

Liate; Z006-12-06

FCC CLASS-B

M%

49
2 12000 12600, 13200, 13800. 14400, 15000
Trace: (Discrete) Frequency (MHz)
Site : BCHNG-HY
Clondition : HF-ANT-DEM410 HORIZCNTAL
EUT : Mchile Phone
Powarx ;12 Wac/Hz
Model : FRANZR11
biode : BT T CH% 24800z
Flane : E2
Diats, Feake : DHS
97 Lewvel (dBuVim) Date: 2006-12-06
FCCCLASS B
49 '
a 15000 15600, 16200. 16800. 17400, 18000
Trace: (Discrete) Freduency (MEw)
Site : MRCHG-HY
Clondition . HF-ANT-ORMI0 HORIZON TAL
ENT - Michile Fheme
Pooret + 1A WacA0H=
Model : FReNZ11
Mode : BT T CHPE2480MH=
Flane coER
Diats, Rade : DHS
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Level {dBuvim)

Liate; Z006-12-06

117
FCC CLASS-B
59 1 FCCCLASS-B {AVG)
ps M e o
o 2483.5 2486.8 24934 2496.7 2500
] Frequency (MHz)
Trace: (Discrete)
Site : BCHG-HT
Cenditiom : HF-ANT-AM10 HORIZON TAL
EOT : Mohile Fhone
Fourer : 120WackH=
Model : FRANZR11
Mode : BT T CHM 248 WH=
Flane )
Liata, Rate : DHS
Over ReadAntenna Cable Preamp Ant Tahle
Freq Level Limit Level Factor Loss Factor Paos Pos Remark
MHz dBuVim dB dBu¥/m  dBu¥  dB/um dB dB cil deg
1 24837 57.16 -16.84 74,00 58.52 30.29 3.86 35.51 100 0 Peak
2 2483.7 45,12 -2.8% 54.00 46.4% 30.29  3.86 35.51 100 37 bverage
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= Polarization : Vertical
m The test that passed at minimum margin was marked by the frame in the following table.

& Lewvel ((BuV/m}) = ’ Date: 2006-12-06
FCC CLASS-B
40 SER S
1 3
Z
° 30 84. 138. 192. 246. 300

Trace: (Discrete) Frequency (hz)

e o GCHOS-HY
Condition ; LF-aNT9 11210 VERTICAL
EOT : Mlohile Phone
Foopex 1 100 ae 0Hz
bodel © FR 611
Mode o BT T CHPR 243 MH=
Flane : B2
Diata Fate . DHS
Over Limit Readintenna Cable Preanp int Table
Freq Lewel Limit Line Level Factor [Loss Factor Fos Pos Remark
MHz dBu¥im dB dBu¥/m  dBu¥ dB/m dB dB ciL deg
1 197.1 32.30 -11.200 43.30 51.86 9.32 Z.14 31.02 100 0 Peak
Z 2066 Z28.51 -14.99 43,50 47.66 970 2.17 31.03 100 0 Peak
3 296.5 3297 -13.23 46.00 47.94 13.15 2.62 30.94 100 0 Peak
i Lewvel (dBuVimj Date: 2006-12-06
FCCCLASS B
40 Tl 3
° 300 440. 580. 720, 860, 1000
Trace: (Discrete) Freuency (Mi)
Site : BCHDHY
Condition ; LF-ANTE51121) VERTICAL
EUT : Mohile Phone
Fowex o 1A WVaeH=
Iifede] : FRGN2A11
Mede : %TT:LCH?&;’MEUI\JH{Z
Diata Rate DS
Over Limit ReadAntenna Cable Preamp tnt Tahle
Freq Lewel Limit Line Lewvel Factor Loss Factor Pos Fos Remark

WHz dBu¥im dB dBu¥/m  dBu¥  dB/um dB dB ci deg

1 219.8 35.78 -10.22 46.00 45.3Z 17.63  3.60 30.77 100 0 Peak

2 547.8 36.62 -9.38 46,00 45.71 17.92 3.YZ 30.73 100 T3 Peak

3 B10.8 35.90 -10.10 46.00 44,12 18.31 3.3Z2 30.66 100 0 Peak
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Level {(BuV/in)
17

Date: 2006-12-06

4
FCCCLASS-B
59 FCC CLASS-B (AVG)
I
L 1000 1400, 1800, 2200. 2600. 3000
Trace: (Discrete) Frequency (M)
Hite ; ECHOS-HY
Condition . HF-ANTDEM10 VERTICAL
EUT : Mohile Phone
Py + 1AW S0Hz
Medel FE 6NZ&11
Mede : BT Tu CH 2430 H=
Flane . B2
Diata Rate . DHS
Over Limit Readfntenna Cahle Preamp tnt Tahle
Freq Level Limit Line Level Factor Loss Factor Fos Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥  dB/m dB dB ci deg
1 2364.0 43,39 -Z4.41 74.00 51.04 30.24 3.73 35.4Z2 100 0 Peak
2 2364 .0 38.06 -15.94 54.00 39.51 30.24 3.73 35.42 100 346 Awverage
3@ 2480.0 81.78 83.14 30.29 3.80 33.51 100 346 Average
4 @ 2480.0 87.38 88.94 30.20  5.86 33.51 100 0 Peak
[5 @ 2483.5 4849 5,51 54.00 49.85 30.20 0 3.86 35.51 100 346 lverage |
] 2483.5 33.47 -Z0.53 74.00 54.82 30.20 3.86 35.501 100 0 Peak

Remark: #3 and #4 Fundamental Signal

Lewvel ((BuV/im})
97

Date: 2006-12-06

FCC CLASS-B

FCC CLASS-B (BVG)

49M

0

3000 3600, 4200. 4800. 5400. 6000
Trace: (Discrete) Haerkcy W]

Site : DGCHDEHY

Clondition : HF-ANTDEM10 VERTICAL

EUT : Motdle Fhone

Foayex 0 120 ae0H=

Model . FR eNz211

Mede : gér Toe_CH: 2480 Hz

Diats Rate CHS
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Date: 2006-12-06

Level {dBuV/im)
97

FCC CLASSB

e e FOCCUASN BIAVE]

O i
9 6000 6600, T7200. T800. 8400. 9000
Trace: (Discrete) Frequency {Miiz)
Bite : ICHIG-HT
Condition . HF-ANT-DEM10 VERTICAL
EUT - Mohile Phone
Fempet + 1 A WanA0H=
fodel . FR ENzE11
Mode . BT T CH 24800z
Flane SapR
Dt Rate : DHS
o7 Lewvel {dBuVin) Date: 2006-12-06
FCCCLASS B
orary e i, L = = et =)
49
9 9000 9600, 10200. 10800. 11400, 12000
Trace: (Discrete) Freauenty(Mby)
Site - DBCHIE-HT
Condition : HR-ANTDE410 VERTICAL
EUT : Mohile Fhone
Fempeer 120V H=
Model FF. £NZ211
Mcde BT Tx_CH?%:2480MH=
Flane E2
Dats Rate CH5
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Level (dBuW/mj

Date: 2006-12-06

a7

FCC CLASSB

W%

49
a 12000 12600. 13200. 13800. 14400. 15000
Trace: {Discrete} Frequency (MHz)
it : BCHEHY
Cendition . HF-ANT-0R0410 VERTICAL
EUT : Mohile Phone
Foomwrex + 120V acE0H=
Medel . FRGNZI1
Mede : BT T CHR MMz
Flane ;K2
Diata Rate . DHS
o7 Level {dBuVim) Date: 2006-12-06
FCC CLASS B
M
40 -
L 15000 15600. 16200. 16800, 17400. 18000
Trace: (Discrete) Freauenty(Mby)
ite - RCHMG-HY
Candition . HF-ANT-0R040 VERTIC AL
EUT : Mobile Fhome
Fnrex 120V a0 Hz
Medel FR 6N2211
Mede BT T CH 24800z
Flans B2
TDhats, Rate DHS
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A Lewvel {dBu\im) - Date: 2006-12-06
FCCCLASS-B
59 FCC CLASS-B (AVG)
o 2483.5 2486.8 2490.1 24934 2496.7 2500
Trace: (Discrete) Feeguency (Mhz)
Site : BCHOG-HT
Condition ;. HF-ANTOEMI0 VERTICAL
EUT : Mohile Fhone
Fowrex o 1A VacAH=
hedel . FR éNZ211
Mede : BT T CH 24300 H=
Flane . B2
Diata Fate . DHS
Over Limit Readintenna Cable Preanp int Table
Freq Lewvel Limit Line Lewvel Factor Loss Factor Pos Pos Remark
WHz dBu¥/u dB dBu¥/m  dBu¥  dB/m dB dB ci deg
1 2483.5 33.47 -20.53 74.00 54.82 30.20  3.86 35.01 100 0 Peak
2l 2483.5 48,49 5,51 24.00 49,83 30.20  3.86 35.501 100 346 Average

Remark: There is no more obvious spurious emission except the listings above.
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5.12 Antenna Requirements

5.12.1 Standard Applicable
For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall be
designed to ensure that no other antenna except assembled by the responsible party shall be used with

the device.

And according to FCC 47 CFR Section 15.247 (b), if directional gain of transmitting antennas is greater

than 6dBi, the power shall be reduced by the same level in dB comparing to gain minus 6dBi.

5.12.2 Antenna Connected Construction
The antennas used in this product are PIFA Antenna for WLAN and Chip Antenna for BT without

antenna connector and it is considered to meet antenna requirement of FCC.

5.12.3 Antenna Gain

The antenna gain of EUT is less than 6 dBi. Therefore, it is not necessany to reduce maximum peak

output powen limit.
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6 List of Measuring Equipments Used

. - Calibration
Instrument | Manufacturer [ Model No. Serial No. [ Characteristics Date Due Date Remark
; Conduction
EMC Receiver R&S ESCS 30 100174 9kHz — 2.75GHz | Feb. 22, 2006 | Feb. 22, 2007
(CO01-HY)
Conduction
LISN MessTec NNB-2/16Z 2001/009 9kHz — 30MHz | Mar. 29, 2006 | Mar. 29, 2007
(COO01-HY)
LISN Conduction
. MessTec NNB-2/16Z 2001/004 9kHz — 30MHz | Apr. 19, 2006 | Apr. 19, 2007
(Support Unit) (CO01-HY)
; Conduction
EMI Filter LINDGREN LRE-2060 1004 < 450Hz N/A N/A
(CO01-HY)
) Conduction
EMI Filter LINDGREN N6006 201052 0 - 60Hz N/A N/A
(CO01-HY)
Suhner Conduction
RF Cable-CON ] RG223/U CB029 9kHz — 30MHz | Dec. 22, 2005 | Dec. 22, 2006
Switzerland (COO01-HY)
Spectrum . Radiation
Agilent E4408B MY44211030 | 9KHz-26.5GHz | Oct. 05, 2006 | Oct. 04, 2007
analyzer (03CHO06-HY)
EMI Test Radiation
) R&S ESCS30 100356 9KHz-2.75GHz | Jul. 13,2006 | Jul. 12, 2007
Receiver (03CHO06-HY)
Radiation
Controller INN-CO C02000 N/A N/A N/A N/A
(03CHO06-HY)
. Radiation
Bilog Antenna | SCHAFFNER CBL6112B 2885 30MHz -2GHz | Nov. 20, 2006 | Nov. 19, 2007
(03CHO06-HY)
Radiation
Horn Antenna Com-Power AH118 071025 1G-18G Mar. 29, 2006 | Mar. 28, 2007
(03CH06-HY)
SCHWARZBEC Radiation
SHF-EHF Horn BBHA 9170 9170-249 14G - 40G Nov. 20, 2006 | Nov. 19, 2008
K (03CHO06-HY)
- . Radiation
Pre Amplifier Agilent 8449B 3008A01917 1G - 26.5G Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
. L Radiation
Pre Amplifier Mini Circuits ZKL-2 D092004-1 10~2500MHz [ Nov. 15, 2006 | Nov. 14, 2007
(03CHO06-HY)
Radiation
Turn Table INN-CO DS2000 420/650/00 | 0~ 360 degree N/A N/A
(03CHO06-HY)
114/8000604/ Radiation
Antenna Mast INN-CO MM3000 I1m-4m N/A N/A
L (03CHO06-HY)
Base Station Radiation
] R&S CMU200 106656 WCDMA Nov. 20, 2006 | Nov. 19, 2007
Simulator (05CH02-HY)
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7 Uncertainty Evaluation
Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Contribution X
Uncertainty of
" u(x;)
Probability
dB o
Distribution
Receiver reading 0.10 Normal(k=2) 0.05
Cable loss 0.10 Normal(k=2) 0.05
AMN insertion loss 2.50 Rectangular 0.63
Receiver Spec 1.50 Rectangular 0.43
Site imperfection 1.39 Rectangular 0.80
Mismatch +0.34/-0.35 U-shape 0.24
combined standard uncertainty Uc(y) 1.13
Measuring uncertainty for a level of confidence
2.26
of 95%  U=2Uc(y)

Uncertainty of Radiated Emission Measurement (30MHz ~ 1000MHz)

Contribution Uncertainty of X;
. Probability u(x)
Distribution
Receiver reading 0.41 Normal(k=2) 0.21
Antenna factor calibration 0.83 Normal(k=2) 0.42
Cable loss calibration 0.25 Normal(k=2) 0.13
Pre Amplifier Gain calibration 0.27 Normal(k=2) 0.14
RCV/SPA specification 2.50 Rectangular 0.72
Antenna Factor Interpolation for Frequency 1.00 Rectangular 0.29
Site imperfection 1.43 Rectangular 0.83
Mismatch +0.39/-0.41 U-shaped 0.28
combined standard uncertainty Uc(y) 1.27
Measuring uncertainty for a level of confidence
of 95%  U=2Uc(y) 24
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Uncertainty of Radiated Emission Measurement

(1GHz ~ 40GHz)

Contribution Uncertainty of X; ( )
Ci Ci*u(x
probapiy | U(%) !
dB . . .
Distribution
Receiver reading +0.10 Normal(k=1) 0.10 1 0.10
Antenna factor calibration +1.70 Normal(k=2) 0.85 1 0.85
Cable loss calibration +0.50 Normal(k=2) 0.25 1 0.25
Receiver Correction +2.00 Rectangular 1.15 1 1.15
Antenna Factor Directional +1.50 Rectangular 0.87 1 0.87
Site imperfection +2.80 Triangular 1.14 1 1.14
Mismatch
Receiver VSWR T'1= 0.197
+0.34/-0.35 U-shaped 0.244 1 0.244
Antenna VSWR I'2=0.194
Uncertainty=20log(1-I'1*T"2*T"3)
Combined standard uncertainty Uc(y) 2.36
Measuring uncertainty for a level of
4,72
confidence of 95%  U=2Ue(y)
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